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Package leaflet: Information for the user

Oncaspar 750 U/ml
powder for solution for injection/infusion
pegaspargase

Read all of this leaflet carefully before you are given this medicine because it contains

important information for you.

— Keep this leafiet. You may need to read it again.

— If you have any further questions, ask your doctor.

— If you get any side effects, talk to your doctor. This includes any possible side effects not listed
in this leafiet. See section 4.

What is in this leaflet

1. What Oncaspar is and what it is used for

2. What you need to know before you are given Oncaspar
3. How Oncaspar is given

4. Possible side effects

5. How to store Oncaspar

6. Contents of the pack and other information

1. What Oncaspar is and what it is used for

Oncaspar contains pegaspargase, which is an enzyme (asparaginase) that breaks down asparagine,
an important building block of proteins without which cells cannot survive. Normal cells can make
asparagine for themselves, while some cancer cells cannot. Oncaspar lowers asparagine level

in blood cancer cells and stops the cancer cells growing.

Oncaspar is used to treat acute lymphoblastic leukaemia (ALL) in children from birth to 18 years
and in adults. ALL is a white biood cell cancer type in which certain immature white cells
{named lymphobiasts) start growing out of control thus preventing the production of functional
blood cells. Oncaspar is used together with other medicines.

2. What you need to know before you are given Oncaspar

Do not use Oncaspar:

~ if you are allergic to pegaspargase or to any of the other ingredients of this medicine
(listed in section 6).

~ if you have severe hepatic disease.

- if you have ever had pancreatitis.

- if you have ever had severe bleeding following asparaginase therapy.

- if you have ever had blood clots following asparaginase therapy.

Tell your doctor if any of these conditions apply to you. If you are the parent of a child who is being
treated with Oncaspar, please tell the doctor if any of them apply to your child.

Warnings and precautions

Talk to your doctor before you are given Oncaspar. This medicine may not be suitable for you:

— if you have had serious allergic reactions to other forms of asparaginase, for exampie itching,
flushing or swelling of the airways, because major allergic reactions to Oncaspar can occur.

- if you suffer from a bieeding disorder or have had serious blood clots.

- if you get a fever. This medicine may make you more susceplible lo infections.




— if you have had poor liver function or are using other medicines which may harm the liver.
When Oncaspar is used in combination with other cancer treatments, liver and central nervous
system damage can occur.

- if you suffer abdominal pain. Inflammation of the pancreas, that in some cases caused death,
can occur with Oncaspar treatment.

This medicine can lead to fluctuations in clotting factors and may increase the risk of bleeding
and/or clotting.

If you are the parent of a child being treated with Oncaspar, tell the doctor if any of the above
conditions apply to your child.

During treatment with Oncaspar
During Oncaspar administration you will be closely watched for an hour after the start of treatment
for any signs of serious allergic reactions.

Medical equipment to treat allergic reactions will be available nearby.

Additional monitoring fests

Blood and urine sugar levels, liver and pancreas function and other tests will be carried out regularly
to monitor your health during and after treatment because this medicine can affect your blood and
other organs.

Other medicines and Oncaspar

Tell your doctor if you are using, have recently used or might use any other medicines.

This is important as Oncaspar may increase the side effects of other medicines through its effect

on the liver which plays an important role in removing medicines from the body. In addition,

it is especially important to tell your doctor if you are also using any of the following medicines:

— immunisation with live vaccines within three months of completing your leukaemia treatment.
This will increase the risk of severe infections.

— vincristine, another cancer medicine. If used at the same time as Oncaspar there is an increased
risk of side effects or allergic reactions.

- medicines which reduce the blood's ability to clot such as anticoagulants (e.g., coumarin/warfarin
and heparin), dipyridamol, acetyisalicylic acid or non-steroidal anti-inflammatory medicines
(such as ibuprofen or naproxen). If used at the same time as Oncaspar, there is 2 higher risk
of bleeding disorders.

— medicines which require cell division for their effect, for example, methotrexate (a medicine used
for cancer as well as arthritis treatment) may have a decrease in its effect.

— prednisone, a steroid medicine. If used at the same time as Oncaspar, the effects on the clotting
ability of your blood are increased.

- cytarabine, a medicine which can be used in cancer treatment, and could interfere with the
effects of Oncaspar.

Oncaspar can also cause changes in liver function which can affect the way other medicines work.

Pregnancy and breast-feeding

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby,
ask your doctor for advice before using this medicine.

You should not use Oncaspar if you are pregnant because its effects during pregnancy have not
been studied. Your physician will decide whether your disease requires treatment. Women who are
able lo get pregnant must use reliable contraception during treatment, and for at least 6 months
after Oncaspar treatment has been discontinued. Oral contraception is not an effective method

of contraception while on treatment with Oncaspar. Ask your doctor for advice on the best
contraceptive method that you can use. Men must also use effective contraception while they

or their partners are being treated with Oncaspar.




It is not known whether pegaspargase is excreted in breast milk. As 2 precautionary measure,
breast-feeding should be discontinued during treatment with Oncaspar and should not be
re-started until after treatment with Oncaspar has been discontinued.

Driving and using machines
Do not drive or use machines when using this medicine because it may make you feel drowsy,
tired or confused.

Oncaspar contains sodium .
This medicine contains less than 1 mmol sodium per dose, that is to say essentially sodium-free"

3. How Oncaspar is given

Your treatment with Oncaspar has been prescribed by a doctor experienced in medicines used
to treat cancer. Your doctor will decide what dose of the medicine is needed and how often,
based on your age and body surface area which is calculated from your height and weight.

The medicine is given as a solution by injection into a muscle or, if more suitable, into a vein.

If you are given too much Oncaspar
As your doctor will administer the medicine, it is very unlikely you will be given more than
you need.

In the unlikely event of accidental overdose, you will be monitored carefully by medical staff
and treated appropriately.

If you have any further questions on the use of this medicine, ask your doctor.

4. Possible side effects
Like all medicines, this medicine can cause side effects, although not everybody gets them.

Serious side effects
Tell your doctor immediately if you get any of the following side effects:

Very common (may affect more than 1 in 10 people)

= Inflammation or other disorders of the pancreas (pancreatitis) causing severe stomach pain
which may spread to your back, vomiting, increase in blood sugar levels;

- Serious allergic reactions with symptoms such as rash, itching, swelling, hives, shortness
of breath, fast heart beat and drop in blood pressure;

- Blood clots;

- Fever with low counts of white blood cells.

Common (may affect up to 1 in 10 people)

- Severe bleeding or bruising;

- Violent shaking (seizures) and loss of consciousness;

- Severe infection with very high fever;

- Problems with your liver (e.g., change in colour of your skin or urine or stool and laboratory
results of elevated liver enzymes or bilirubin).

Rare (may affect up to 1 in 1,000 people)

= Liver failure;

- Jaundice;

- Blocked bile flow from the liver {cholestasis);
- Destruction of liver cells (liver cell necrosis).




Not known (frequency cannot be estimated from the available data)

- Severe skin reaction called toxic epidermal necrolysis;

= Loss of kidney function (e.g., change in urine output, swelling of feet and ankles):

= Stroke;

— Severe allergic reaction that may cause loss of consciousness and could be life-threatening
(anaphylactic shock).

Other side effects
Talk to your doctor if you get any of the following:

Very common (may affect more than 1 in 10 people)

- Changes in the function of the pancreas:;

- Weight loss;

= Leg pain (which could be a symptom of thrombosis), chest pain or shortness of breath
(which may be a symptom of blood clots in the lungs, called pulmonary embolism);

= Loss of appetite, general weakness, vomiting, diarrhoea, nausea;

= Increased blood sugar levels.

Common (may affect up to 1 in 10 people)

- Decreased number of red blood cells;

= Build-up of fluid in the stomach (ascites);

= Fever and flu-like symptoms;

= Mouth sores;

= Back, joint or abdominal pain:

= High levels of fat and cholesterol in your blood; low potassium in your blood.

Rare (may affect up to 1 in 1,000 people)
- Reversible posterior leukoencephalopathy syndrome (RPLS), a syndrome characterised
by headache, confusion, seizures and visual loss which resolves after some lime.

Not known (frequency cannot be estimated from the available data)

- Decreased number of white biood cells and platelets;

- Palpitations;

- Fever:

~ Cysts in your pancreas, swelling of the salivary glands;

~ High levels of urea in your blood; antibodies against Oncaspar; high levels of ammonia in your
blood; decreased blood sugar levels;

- Sleepiness, confusion, mild twitching of the fingers.

Reporting of side effects

If you get any side effects you think might be related to your chemotherapy, talk to your doctor,
This includes any possible side effects not listed in this leafiet.

You can also report side effects directly via:

Ireland

HPRA Pharmacovigilance

Website: wwwhora je




5. How to store Oncaspar

Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date which is stated on the label and carton after EXP
The expiry date refers to the last day of that month.

Store in a refrigerator (2°C-8°C).

Do not freeze.

After the medicine has been reconstituted and diluted, the solution should be used immediately.
it immediate use is not possible, the diluted solution can be stored at 2°C—8°C for up to 48 hours,
Do not use this medicine if you notice the reconstituted solution is cloudy or has visible particles.

Do not throw away any medicines via wastewater. Ask the pharmacist how to dispose of unused
medicines. These measures will help protect the environment.

6. Contents of the pack and other information

What Oncaspar contains
The active substance is pegaspargase. Each vial contains 3,750 U of pegaspargase.

After reconstitution, 1 mi of solution contains 750 U pegaspargase (750 U/mi).

The other ingredients are: disodium phosphate heptahydrate, sodium di hydrogen phosphate
monohydrate, sodium chioride, sucrose, sodium hydroxide (for pH adjustment), hydrochloric acid
{for pH adjustment) (see section 2 “Oncaspar contains sodium”).

What Oncaspar looks like and contents of the pack

Oncaspar is a white to off-white powder. After reconstitution, the solution is clear, colourless and
free from visible foreign particles.

Each pack contains 1 glass vial with 3,750 U pegaspargase.

Marketing Authorisation Holder
Les Laboratoires Servier

50, rue Carnot

92284 Suresnes cedex — France

Manufacturer

Les Laboratoires Servier Industrie

905, route de Saran

45520 Gidy - France

For any information about this medicine, please contact the local representative of the Marketing
Authorisation Holder:

Ireland

Servier Laboratories (Ireland) Ltd.
Tel: + 353 (0)1 663 8110

Maita

V.J. Salomone Pharma Ltd

Tel: + 35621220174

This leaflet was last revised in November 2020

Detailed information on this medicine is available on the European Medicines Agency web site;
Otlo//wwiw.ema eurooa ey,




The following information is intended for healthcare professionals only:

It is strongly recommended that every time Oncaspar is administered to a patient, the name and lot
number of the product are recorded in order to link the patient and the lot of the product.

In view of the unpredictability of adverse reactions, Oncaspar should be administered only by health
care personnel experienced in the use of cancer chemotherapeutic medicinal products.

Particularly in patients with known hypersensitivity to the other forms of L-asparaginase,
hypersensitivity reactions to Oncaspar can occur during the therapy, €.g., anaphylaxis.

A routine precaution is to observe the patients for an hour with resuscitation equipment and other
items required for the treatment of anaphylaxis in readiness (epinephring, oxygen, intravenous
steroids etc ).

Patients should be informed about possible hypersensitivity reactions to Oncaspar, including
immediate anaphylaxis. Patients who receive Oncaspar are at increased risk of bleeding and
thrombotic disorders. It should be explained to patients that Oncaspar should not be used

at the same time as other medicines associated with an increased risk of bieeding

(see section 2 “Other medicines and Oncaspar”).

This medicinal product can cause irritation on contact. The powder must therefore be handled and
administered with particular care. Inhalation of the vapour and contact with the skin and mucosa,
particularly that of the eyes, must be avoided; if the product comes in contact with eyes, skin,

or mucous membranes, rinse immediately with plenty of water for at least 15 minutes.

Any unused medicinal product or waste material should be disposed of in accordance with
local requirements.

Instructions on how to prepare, store and dispose of Oncaspar

Instructions for handling

1. Staff should be trained in how to handie and transfer the medicinal product
(pregnant staff should be excluded from working with this medicinal product).

2. Aseptic technigue must be used.

3. Procedures for proper handling of antineoplastic agents should be observed.

4. The use of disposable gloves and protective garments is recommended when handling Oncaspar.

5. All items for administration or cleaning, including gloves, should be placed in high-risk waste
disposal bags for high-temperature incineration.

Reconstitution

1. 5.2 mi water for injections are injected into the vial using a syringe and 21 gauge needie.

2. The vial should be gently swirled until the powder is reconstituted.

3. After reconstitution, the solution should be clear, colourless and free from visible foreign
particies. Do not use if the reconstituted solution is cloudy or if a precipitate has formed.
Do not shake.

4. The solution should be used within 24 hours after reconstitution, when stored below 25°C.

Administration

1. Parenlteral medicinal products should be inspected for particulate matter prior to administration,
only a clear, colourless solution free from visible foreign particles should be used.

2. The medicinal product should be administered intravenously or intramuscularly.
The solution should be administered slowly.
For intramuscular injection, the volume should not exceed 2 mi in children and adolescents
and 3 ml in adults.
For intravenous administration, the reconstituted solution should be diluted in 100 m! sodium
chionde 9 mg/ml (0.9%) solution for injection or 5% glucose solution.
The diluted solution can be given over 1 to 2 hours together with an already-running infusion
of either sodium chioride 9 mg/ml (0.9%) solution or 5% glucose.




Do not infuse other megicinal products through the same intravenous line during administration
of Oncaspar.
After dilution, the solution should be used immediately. If immediate use is not possible,
the diluted solution can be stored at 2°C-8°C for up to 48 hours.
Disposal
Oncaspar is for single use only. Any unused medicinal product or waste material should be disposed
of in accordance with local requirements.

Further detailed information can be found in the SmPC.
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[lepeksian yKpaiHcbKOK0 MOBOIO iHpopmauii Npo 3acTOCYBaAHHS
JiKapcbKoro 3acody
OHKACIIAP, nopoumok Aas po34uHy s in’exuii/indgysii,
750 MO/ma, no 3750 MO y paaxonax Ne 1
Jlo Peectpauiiinoro nocsixuenss NMf’//ﬁ[@{/ﬂdgf Bin A4l 77 Kost/

JIncrok-skaaanm: Indopmanis 18 nauieara
Oukacnap, NOPOMOK /LIt Po3uMHy s in'exuiii/ingysii 750 MO/mu
neracrnaprasa

YBamHOo NPoUHTAiiTe BECh 1aHHH JTHCTOK-BKJIA1HIN, NEPLl HIK NOYATH 3aCTOCYBAHHS ILOTO 3aco0y,

OCKiJILKH Bil MicTuTh BakauBy Aas Bac indopmauiio.

- 36epiraiite uei AMCTOK-BKIaauiL. Moxanso, Bam 31a100MThes npounTaTh HOro e pas.

- SIku10 y Bac € Oy/1b-AKi MTAHHS, 3BEPHITLCA 10 CBOTO JliKapA.

- sikuio y Bac 3'sBnsthes Gyab-sKi noGiuHi epekTH, PO3KaKiTh Mpo Ue JiKapio. Ile crocyerbes Oyab-
AKMX MOKIMBUX NOGIYHUX eheKTiB, AKi HE BK3aHi B LL,OMY JIMCTKY-BKIaauwi. [uB. posain 4.

[0 mMicTHTEL AaHH# JIHCTOK-BKJIAAHI

[1lo Take OHKacnap i 715 4Oro BiH 3aCTOCOBYETHCH

[1lo Bu macTe 3HaTH nepeji THM, K novatH 3actocosysatd OHkacnap
Sk 3actocoByBatu OHkacnap

Moxinsi nodiuxi edexry

Sk 36epiratu Oxkacnap

BwmicT ynakosku Ta iHla inopmatlis

e

1. Illo Take Oukacnap i 1.5 9010 BiH 3aCTOCOBYETHCH

OsKacnap MiCTHTB rieracraprasy, ska € GepMeHTOM (acraparisasoio), Wo PO3LICILTIOE acnaparii, BaK/IHBUH
GyaisebHuit 610K GinkiB, 6e3 SKMX KIITHHH HE MOKYTh BWKMTH. HopmasibHi KIITHHH MOKYTH BHPOOJIATH
acrniapariu juisi cebe, B TO# Yac K IeAKi pakoBi KJiTHHM — Hi. OHKAcTap 3HWKYE PiBEHb acriapariiy B paKoB1X
KJITMHAX KPOBI | 3YIIMHSE 3DOCTAHHA PAKOBUX KIITHH.

OHKacnap 3aCTOCOBYETHCA /U1 JIiKYBaHHS rocTporo jimpotaactHoro neikosy (IJIJI) y airel Bikom Bin
napopkents 10 18 pokis i nopocaux. [JIJ1 — Tun paky GiMX KPOB'SHUX KITiTHH, NIPH SKOMY JesKi He3pini
simpounTr (i Ha3BOW TiM(POGIACTH) NOYHHAIOTE GE3KOHTPOILHO IPOCTATH, TAKUM YHHOM 3ar00iraiouH
BHPOGICHHIO (YHKUIOHAILHHX K1iTHH KpoBi. OHKacnap BHKOPHCTOBYETHCS Pa3oM 3 iHUIMMH JIIKAPCHKUMH
3acobamu.

Z. lIlo Bu macTe 3HaTH nepea THM, SIK o4aTH 3actocoByBaTtn OuKacnap

He cain sukopucrosyBatn Onkacnap:

c ko Bu maete anepriio Ha neracnaprasy a6o Gy/ab-sKuii iHILIKI KOMIOHEHT LLOTO JIIKapChKOT0 3ac00y
(nepeniveHnx y posaiii 6).

- ko Bu MaeTe BajKKe 3aXBOPIOBAHHS NEUYIHKH.

- akuo By kom-HeOyab MajiM NaHKpeaTHT.

- aK110 By konu-Heby1b MaM CHIbHY KPOBOTEHY ITiCJIs JIIKYBaHHA acnaparinasoro.

- K110 y Bac konu-neby/1b yTBOPIOBAIHCH TPOMOM IiCA=7FRYBAIHA acnapariHasor.
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Qy nikapio. Axkuwo By € 6aTbkamu
HOI'0 CTOCYEThCA Bawoi AnTHHH.

NEPEKNAL BIPHUWU|
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Ionepexxennsn 1a 3anobixui 3axoan

[TorosopiTs 3i cBoiM Jikapem 10 TOro, sk nouyHere 3actocysaHHs Oukacnapy. Lle# nikapebkuii 3acié He

niaxoants Bawm:

- AKW y Bac Oyau cepiosHi anepriui peakuii Ha iHwi dbopmu acnaparivasu, Hanpukiaa, ceepOix,
TIPHJIMBH 3Kapy a00 HAOPAK AUXATbHUX ULIAXIB, OCKI/IbKU ICHYE PU3MK PO3BHTKY CEPHO3HUX alepriuHuX
peaxuii Ha Onkacnap.

- skuio y Bac nopyuenns sropranns kpoei abo y Bac konu-tebyap Oye cepiiosuuii T tpomGo3y.

- ko y Bac siuxomanka. Lleit npenapar moxe 3poGutu Bac Ginbui ciipuiinstiueum 10 indekuiii.

- AKwo Bu maete nopyuwenns GyHkuii nevinku abo BHKOPHUCTOBYETE iHLII JTiKapChbKi 3ac00H, AKI MOKYTh
nowkoantH nevinky. Konn Omnkacnap BMKOPHCTOBYETbCS B MOEAHAHHI 3  (HIIOIO MPOTHPAKOBOIO
TEPAIIEL0, MOKYTh BHHUKHYTH MOPYLICHHS 3 OOKY ME4iHKM Ta LEHTPAIbHOT HEPBOBOI CHCTEMHM.

- SKLLO BM cTpaxiaeTe Bijl 6010 B xupoTi. [T yac nikyBanus OHKacnapoM MOKe BAHHKHYTH 3arajieHHs
NIAULTYHKOBOT 3aJ103H, SIKE B JI€SKUX BHIAIKAX MOXKE CIIPHYMHUTH JETATLHHIL HACTII0K.

[1eii 3acib Moxe BUK/IMKATH KOIMBAHHSA PiBHIB (DAaKTOPIB 3ropTaHHs KPOBi | MOKe 3011bLIHTH PH3HK KPOBOTEYI
Ta/abo yrBopeHHs TpomOiB.

Akwo Bu € GaTbkamu AMTHHM, sika oTpumye OHKacnap, MoBiaoMTe Jikaps, SKIIO 1I0Ch 3 BHLIECKA3aHOIO
crocyeTbes Bawor autuan.

Ilix wac gikysanns Onkacnapom

[Tix yac BBenenns Oukacnapy Bu Gy/ieTe 3HAXOAMTHCH [1i]1 PETEBHUM CMOCTEPEKEHHAM TTPOTATOM FOIMHH
MICIs OYATKy JiKYBAHHS 3 METOIO BHAB/ICHHA Oy/Ib-KHX 03HaK Cepiio3HMX anepriunux peakuii. Mae GyTu
3abe3neyenuit 10cTyn 10 MeanuHoro obnaaHaHHs i 3acobis, MPU3HAYSHMX VIS KyMipYBaHHA alepriqHuX
peaKLin.

Jlo1aTKOBI KOHTPOJIbHI aHATIRM

[Tin 4ac Ta nicas nikyBaHHs 18 KOHTPO/IKO Baworo crany 310poB’s GyayTh PerysisipHO MPOBOAMTH aHATI 3K
JU1A BU3HAYEHHS PIBHIB LLYKPY B KPOBI Ta Ceui, aHa1i3u 3 METOIO nepeBipky (yHKLIH nediHky Ta niawayHKoBoi
3aJ103M, @ TAKOXK IHLUI AHATI3W, OCKI/ILKY Lei Npenapar Moxe BILIMBATH Ha KPOB Ta iHIUi Opranu.

Inmi gikapceski 3acobun Ta Oukacnap

[losinowmte nikaps, saxkmo Bu npuiimaere, newoiasHo npuiimanu abo naanyete npuitmary 6y ab-aki iHui Jiky.

Lle ryxe BaxnBo, ockiibku OHKacnap Moxke MOCHINTH M0GI4HI eheKTH IHIIMX NiKapchkuX 3aco0iB 3aBAAKH

BILIMBY Ha ME4YiHKy, AKa BiAirpac BasJIMBY pO/ib y BMBEIEHHI JikiB 3 opranizsmy. Kpim Toro, oco6ameo

BAUIMBO MOBIIOMHTH JliKaps, AKLLO BH Takok BUKOPHCTOBYETE Gy 1b-9KHii 3 HACTYNHUX J1iKAPCHKUX 3aCOGIB:

- IMYHI3aLlif AKHUBUMH BaKLUMHAMH MPOTArOM TPBOX MiICALUB MiC/8 3aBEPIICHHS JiKYBaHHS neukosy. lLle
3011bLIYE PU3MK BHHHKHEHHS THAEKIIH THKKOro cTyneHs.

- BIHKDUCTHH, IHLIMI NpoTHpakosuii 3aci6. [pu oaHouacHoMy 3actocyBanHi 3 OHKAacHapoMm 3pocTae
pu3HK nobiunux edexTis abo anepriuHux peaxiiii.

- JliKapebKi 3aCO0H, SKi 3MEHLIYIOTh 3/IaTHICTh KPOBI 10 3rOPTaHHS, TAKi SK AHTHKOAr'Y/ISHTH (HANPUKIA,
KymapuH/Bapdapud | renapue), AuMnipuaamos, aueTwicamiuMioBa Kkucaota abo HecTepoimHi
npoTH3anasbHi npenapaty (taki sk iGynpoden aGo nanpokcen). [Ipu oaHOYacHOMYy 3acTocyBaHHi 3
Onkacnapom 3pocTac pusHK MOPYILEHHS 3rOPTaHHsA KPOBi.

- JlikapebKi 3ac00M, WO /UIA J10CATHEHHA eeKTy BMMAraioTh LUMTOKHHE3Y, HAaNpHKIal, METOTPEKCAT
(npenapar, 10 BHKOPHCTOBYETHCA AK 1Sl JIIKYBAHHS PaKy, TaK i /UIsi 1IKYBaHHS apTPUTY), e(eKTHBHICTD
AKHX MOJKE 3MEHILIMTHCS.

- NMPeHI30H, cTepoianuii npenapat. ITpu oaHouacHoMy 3acTocyBaHHi 3 OHKacnapom 3poCTae BIUIMB Ha
3/1aTHICTh KPOBI /10 3rOpTaHHsI.

- uMTapabin, JKapcbkuil 3aci®, AKMH 3aCTOCOBYETBCS IS JIIKYBaHHS paKy, MOXe BIUIMBATH Ha
edexrusnicts Onkacnapy.

JIKapChKHUX 3ac00iB.

Barithicrs Ta rogysanus rpyuio
SAxwo Bu Baritui abo roayere rpyuno, aymaere, uio
BHKOPHCTaHHSAM LILOTO Npenapary 3BepHITLCS 3a MOPYs3
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He cain 3actocosysarn Owkacnap, skuo Bu BariTHi, OCKUIbKH iOro edeKkTH nig uac BariTHOCTI He
noCHiKyBaauce. Baiu fikap Bupimmnts, un Bame 3axsopioBanHs norpebye jikysanns. Kinku aitopoanoro
BIKY MOBMHHI BUKOPHCTOBYBATH HaiitHi MeTOM KOHTpAUEMNLi niji 4ac J1iKyBaHHS | NPOTAroM WOHARMEHIIE
6 MICALLIB MicAs pUnMHenHs TikyBaHHs Oukacnapom. [lepopasbHi konTpatenTHBHi 3ac06H He € edexrueHum
METOJI0M KOHTpauenuii nia yac nikypaums Onkacriapom. 3sepHithes 10 JIKaps 3a pekomeaalliiMH 11010
HARKpaLIOro J0CTYMHOro METOLY KOHTpauenuii. YonoBiku Takok noBUHHI BHKOPHCTOBYBaTH e(DeKTUBHY
KOHTpauenuio, skwo BoHu abo ix NMapTHEPKH 3acTOoCoBYIOTH OHKacnap.

Hesizomo, un norpanse fieracnaprasa B rpyase monoko. B sxocti 3ano6ixHoro 3axozy miza 4ac JIKYBaHHS
Onkacnapom HeoGXiaHO NpUNUHUTH FPYAHE BHrOAOBYBAHH | HE Bi/IHOB/IIOBATH /10 3aBEPLICHHS TiKyBAHHS
Oukacnapowm.

3xarnicTs kepyBaTH TpancnopTom Ta NPAaUIOBATH 3 MeXaHi3MaMu
He caix kepysatu tpancrnoprom Ta [IpALIOBaTH 3 MEXaHI3MaMM [iJl 4ac 3aCTOCYBAHHS 1IbOTO npenapary,
OCKLIBKH LIE MOXKE BUK/TMKATH COHJIMBICTD, BTOM/IOBAHICTE abo cnyTaHicTh CBIZIOMOCTI.

Onkacnap micTuts narpiii
Lleii nikapcekuit 3aci6 MictuTs Menme 1 MmO HATPilO Ha 103y, TOOTO NPAKTUYHO BLILHUIT Bix HATPIiO.

3 Sk 3actocoyBarn Oukacnap

Jlikysanus Omnkacnapom Gysio Npu3HaueHe jikapem, skl Mae gocsia y BHKOPMCTAHHI Mpenaparis s
JAikyBauns paky. Jlikap BUpilmTh, Ky 03y JIiKAPCHKOro 3aco0y NPU3HAYMTH i 3 AKOIO HACTOTOIO, 3A/IEKHO
Bi/l BiKYy i ruowi noeepxHi Tina, ska PO3paxoByeThes 3 ypaxysannam Baworo pocry i Baru.

Jlikapchkuit 3aci6 BBOAMTLCSH WL1aX0M i1’ €Ki PO34HHY y M’#3 200, AKLIO Lie GilblL A0UiILHO, Y BeHy.

SAxmo Bu orpumacre 6insmy go3y Onkacnapy
Ockinbiku nikap Gyae BBoauTn Bawm 3aci6, HaBpsL K Bu otpumacte Ginbuty 103y Oukacnapy ik noTpiéHo
Bawm.

Bunankose mnepenosypanms ManoiMoBipHe, ToMy mo Bu Gyaere 3maxomMTHch mix peTenbHuM
CHOCTEPEKEHHAM MELHYHOIO NEPCOHAIY Ta OTPHUMAETE HAIEKHE JTKYBAHHS.

SIKIIO y BAC € 101aTKOBI NUTAHHSA OO0 BHKOPHCTAHHS LbOIO 3aco0y, 3BEPHITLCA 10 CBOIO JTiKaps.
4. Moskanei nobiuni eexrn

Sk i iHwi npenapary, uei JMKapchKUi 3aci6 Moke BUKIMKATH MOGIuHi eekTH, X0ua BOHH BHHMKAIOTh HE B
KOZKHOT JIHO/IMHH,

Cepiiosni nobiuni edexrn
Heraiino nosinomre ceoro sikaps, sxuo y Bac Bunnkue Gyab-sKHii 3 HACTYHUX N0GiuHMX edekTie:

Ayxe qacti (MOKYTH BHHHKHYTH Biiblre mixk ¥ oaniei ocodn ua 10 moeii)

- 3ananenns abo inwi posnaau MiILTYHKOBOT 3a/1031 (MaHKPEAaTUT), 10 BUKJIMKAIOTE CHIbLHMIE Oih y
KHBOTI, KM MOXKE MOLIMPIOBATHCA Ha CIIUHY, BUKJIMKATH O/II0BOTY, MiABULIEHHA PiBHS LLYKPY B KpOBI;

- Cepitosni anepriuni peakuii 3 Takumu CHMITTOMaMH, SK BUCHII, cBepOik, HaOpPAKH, Kpomue’sHKa,
3a/MLLKA, MPUCKOPEHE CEPUEOUTTS | pi3Ke 3HWKEHHS apTepianbHOrO TUCKY;

- TpombGu;

- Jlnxomanka 3 HM3LKUM piBHEM NeHKOUMTIB B KpOBI.

“Hacri (MoKyTH BHHUKNYTH y oamici 0coBn na 10
- Kposoreua tsxkoro crynens a6o YTBOpPEHHS
- InTeHcuBHE TpemTinug (cyzomu) Ta BTpaTa qg

- Tsoxki indexuit, aki cynpoBowkyioThes JIyH
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- [evinkosi npoGiiemu (Hanpuknaz, 3wmina KOIbOPY WIKipH, ceyi aGo Katy, NiABUIICHHS piBHIR
NEYiHKOBUX hepmeHTiB um Ginipy6iny, niarsepiukene pe3yJibTaTaMK 1a00paTOpHUX aHali3iB).

Piako nommupeni (voxyrs BHHHKHYTH Y oaHicl ocodu na 1 000 mxoaeii)
- [leuinkoBa HenocTarTHicTs;

- KosTsauus;

- [Topyenns BiaToky *o0Bui 3 nevinku (xonecras);

- PyiiHyBauus k1iTHH nevinku (Hekpo3 KJIITHH neuiHkH).

HYacrora HeBinoma (uactora ne moxe OyTH BCTAHOB/IEHA HA MIACTABI HANBHUX JAaHHX)

- IkipHa peakuis Tsxkkoro CTYNEHS [l HA3BOIO TOKCHUHMIA eNliIepMatbHMiL HEKpOi3;

- [Nopywenus dyukuii uupok (Hanpukaazn, 3miva obcary cewi, w0 BUAiAsEThCA, Habpsk cron i
LHKOJIOTOK);

- Incyner;

- Tsokki anepriuni peakuii, wo mosxkyTs OyTH npuuHHOIO BTpaTH cBizoMocTi aGo MOXKYTb OyTH 3arpo3oro
AKUTTIO (aHad LIaKTHYHMIA 1IoK).

Inwi noGivuni edpexrn
[lorosopirs 3i cBoim sikapem, ko y Bac BuHukHe Gyab-skHii 3 HACTYIHUX CHTYAaLii:

Ayxe uacri (MoxyTH BHHHKHYTH Oinibuie Hixk y oanici ocobu ua 10 JH0/1eH)

- 3mina Gyukuii niamyHkoBoi 3a103u;

- Brpara saru;

- biib y Horax (skwmii moxke 6yTH cumnTOMOM Tpombo3y), Gibk y rpyasx abo 3aauuika (1o Moke OyTH
TPOSBOM HASABHOCTI TPOMGIB y JiereHsx, CTaHy il HA3BOIO JereHeBa embois);

- Brpara anetury, saransna ciaGkicrs, OmoBoTa, Aiapes, Hy10Ta:

- [MinBuiuenns pisus wykpy B Kposi.

Yacri (moxyTh BHHHKHYTH Y 0Hi€T ocodu Ha 10 Jiozeii)

- 3HHAKEHHSA KiTBKOCTI €PUTPOLIMTIE:

- Hakornmuenns pinunm 8 waynky (acumr);

- Jluxomarka Ta rpunonoaiGHi cumnromu:

- YTBOpeHHs BUPA3oK B poTi;

- binb y cnmui, cyrio6i a6o sxusori:

- Bucoki pisni xupy i xonectepuny B Kposi: HU3bKHMil BMiCT Katiio B KpOBI.

Pixko nomupeni (moxyrs BHHHKHYTH Yy oamnici ocobu na 1 000 oaeii)
- Cunapom oGopotHoi 3aaHboi Jeiikoeruedaionarii (CO3J1), o3makamm skoro € ronosHumii Ginb,
CIIYTaHICTL CBIZIOMOCT, CY/IOMH i BTpaTa 30pY, SIKi 3HUKAIOTh Yepes jesKkuii yac.

Yacrora HeBizoma (sacrora ne moxe OyTH BCTAHOB/IEHA HA MIACTABI HASBHHX AAHHUX)
- 3HMKEHHSA KiNBbKOCTI JIeHKOLMTIB Ta TpombouuTiB;
- [Mpuckopene cepueGuTTa:

- JInxomanka;

- Kictv B niguuiykosiii 3anosi, HaOPAK CIMHHMX 3a103;

B Bucokuii pisens cevoBunn B Kkposi; awturiza 10 Onkacnapy; BUCOKMIi piBeHb amiaky B KpOBi;
3HUXKEHHSA PIBHA LLYKPY B KPOBI:

- CoHnuBicTs, crutyTanicTs cBiZoMOCTi, Jerke MOCMMKYBaHHS Ma/IbLIIB.

Iosizromaenus npo nobiuni epexrn
Ao y Bac 3’ seasteca noGiuni edexTy, AKi, 32 BALIOIO TYMKOIO, MOXKYTb OyTH NoB's3aHi 3 XimioTepanieo,
PO3KakiTh NpO 1ie cBoeMy dikapio. Lle cTocyeTbest Oyab-sakuX noGiYHMX edekTis, He BKa3aHMX B LUbOMY
JTHCTKY-BKJIa/MuI. Bu Takox MoxkeTe nosiioMuTH npo nofiusi eexTH Gesnocepentso uepes:

Ipaanain

HPRA Pharmacovigilance
Caiir: www.hpra.ie
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Massra
ADR reporting
Caiir; www.mcdicinesaul]mrilv,guv.ml.-’admonal.

[Nosinomasiouu npo nobiuni edexrn Bu nonomaraere 30MpaHHio iHhopMaLlii 3 Ge3nekH 1LOTO TiKapCLKOro
3acoly.

5. Sk 36epiratn Onkacnap
36epiraiire ueit nikapchkuii 3aci6 B MICLIAX, HEJIOCTYTMHHX /UTS J1iTel.

He BukopucrtoByiire ueit 3aci6 nicas aaru 3aBEPIUCHHSA TEPMiHY MPHAATHOCTI, BKA3aHOT HA €THKETLH Ta Ha
KapTOHHiH Kkopobui nicas noswaukn «EXPy». Jlata 3aBEPIUEHHA TEPMIHY MPUAATHOCTI BIAHOCHTLCH 10
OCTAHHBLOIO JIHA UBOTO MICALLA.

30epiratu B XONoMIbHUKY (2°C-8°C).
He 3amopoxysat.

[Ticis BigHOB/EHHS Ta po3BeseHHS TIKAPCHKOIO 3aco0y ¢1il HeraHHO BUKOPHCTATH Po34mH. SKLIO Heraiile
BUKOPHCTaHHS HEMOK/IUBE, PO3BEACHHHA PO34MH MOXKHA 30epiraTh 10 48 roanu npu Temneparypi 2°C-8°C.

He Bukopuctosyiite uei npenapar, skuo Bu noMiTHmM, o BigHOBIEHHi] pO34uH MYTHMIF abo MicTUTL
BH/IMMI HaCTKH.

He Bukunaiite so/ni samuuku aanoro npenapary y criuni Boau. Cnuraiire dapmauieBTa, AKMM YHHOM CI1i)
YTHIIi3yBaTH HEBUKOPUCTAH Jikapebki 3acobu. Lli 3axomm AOCTIOMOXKYTb 3aXHCTHTH HABKO/IHLIHE CEPE/I0BHULLLE.

6. Bwmict ynakoskn Ta inma indopmanin

lo micTure Onkacnap

Hirouoro peuosnnoio Onkacnapy € neracnaprasa. Kosken rakon micTuts 3750 MO neracnapraszu.

[Ticais sinnosnenns , 1 Ma posumny micturs 750 MO neracnaprasu (750 MO/wmu1).

[Hmmmy inrpenientamu €: Hatpiio riapodocdar, rer rrarizpar (auriapar), varpiio auriapodocdary, aurigpar,
HATPIIO XJ0pMJ, caxapo3a, HaTpilo riapokeua (s perystosanns pH), kuciora XJIOPHCTOBOAHEBA (LIS
perymosanns pH) (aue. posnin 2 «Oukacnap MicTUTh HaTpiii»).

Sk Burasaae Oukacnap 1a BmicT ynakorikn

Onkacnap ue nopouok 6inoro um maiiske 6i10ro Kko/1bopy. Ilicas BiAHOBIEHHS PO3uMH € Npo3opuUM Ta
Ge3bapBHMM i He MICTUTH BUAMMMX CTOPOHHIX YacTOK.

KoxHa ynakoska MicTuts 1 ckiusinmit ¢naxon 3 3 750 MO neracnaprazm.

Baacuuk peecrpaniiinoro nocsiguenns
Jle Jlabopatyap Ceps'e

50, pro KapHo

92284 Ciopen ceneke

@paHuis

Bupobuuk

Jlaboparopii Ceps'e Innactpi
905 pyT e Capan

45520 Kuni

Dpanuis
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Jls orpumanns 101aTKOBOT iHoOpMaLiT npo wei ikAg
B/IACHHKA PEECTPaLIHHOTO MOCBIIYEHHS ;

bCs 10 MICLIEBOTO rnpeacraBHUKa

nelpno\ g

NEPEKNAL BIPHWW
NywneHko N.B. ‘




Ipaanain
Ceps'e Jlaboparopis (Ipnanais) Jita.
Ten.: + 353 (0)1 663 8110

MausTa
Bi. Jixi. Canomon ®apwma JIta
Ten.: +356 21 22 01 74

Leit icTok-BKRAa1MI Gy.10 BocTanHE neperasnyTo y aucronani 2020 p.

Jleranbua indopwmalis npo el mikapebkuit 3aci6 micTuThCa Ha BeG-caiiti €BpONEHCHKOro areHTCTBa 3
JKapcbKUX 3aco6is: hitp:/www.ema,europa.eu.

Hagenena nmx4e indopmanis npusnauena anme 118 MeAHIHAX npaniBHHKIB:

Hacriiiso pekomenayeTbes wopasy, konu OHKacnap BBOAMTLCA MaLlieHTy, 3anucyBaTH IM's Ta Homep cepii
npenapary, 1ob MaTH 38'930K MiXK NAaLIEHTOM i Cepicio JiKapchkoro 3acoby.

Hepe3 Henepeabauysanicts noGiunux peakuiii OHkacriap Mae BBOIMTH JIHILE MeAMYHHI NepcoHal, AKHi Mae
JIOCBIA y BUKOPHCTaHHI XiMiOTEPANEBTHYHMX NPOTHPAKOBHX TIKAPCHKHX 3aCODIB.

OcobamBo y nauieHTis 3 Bi1oMOIO rinepuyTauBicTio 10 iHmmxX hopm L-acnaparinasu, nij uac Teparnii MOXyThb
BMHMKATH peakuil rinepuyrausocti 10 OHkacniapy, Hanpukiaz, aHadinakcia. PyTHHHHM 3anoBixHuUM
3aX0/IOM € CHOCTEPEKEHHS 32 MALIEHTAMM MPOTATOM TOJAMHH 32 HASBHOCTI J0CTYMY 0 peaHiMauifHOro
O0MajgHaHHs Ta IHWMX 3ac00iB, HEOOXiAHMX A%  JiKyBaHHS anadinakcii (aapeHajiHy, KHCHIO,
BHYTPiLIHLOBEHHMX KOPTHKOCTEPOIIIB TOLIO).

Cnia noivdopmysaty nauieHTis npo MO}IMBI peakuii rinepyyT/IMBOCT 10 Onkacnapy, BKJIIOYaIO4H panToBy
anadinakcito. Ilauientu, sxi orpumylors Oukacnap, NiLI@IOTHCS MiABMLLEHOMY PU3HKY KpOBOTEY i
TpoMboTHYHKX posnaiis. Ciia NOACHUTH MALieHTaM, WO Oxkacnap He MOXCHA 3aCTOCOBYBATH OJIHOYACHO 3
IHUIMMH JIKAPCKMMM 3ac00aMM, TOB'S3aHUMH 3 TABMILICHHM PH3UKOM KpoBoTeY (auB. po3aiil 2 «lHui
nikapebki 3aco0u ta OHkacnapy).

Y pasi KOHTaKTy tiei JiKapchkuii 3aci6 MoXke BUKIMKATH noapasxerns. Tomy nopowok cnia 06pobasTty i
BBOJMTH 3 0CO0/IMBOIO obepexHicTio. Heobxinno yuukatu pauxaums napie i KOHTaKTy 3i WKipoIO Ta
C/IM30BOKO 00OIOHKOIO, 0COGIMBO OYeH; y pasi KOHTAaKTy fpenapary 3 ouMwa, WKipolo abo CIM30BHMMM
000JIOHKAMH CJlil HEraHO MPOMMTH ypaXkeHe MiCle BETMKOK KLILKICTIO BOM NPOTATOM [pHHaUMHI 15
XBHJIHH.

byab-aknii HeBUKOpUCTaHMI Nikapebkuit 3aci6 abo 3aaMIIKH marepiainy MaroTh OyTH YTHITI30BaHI BiANOBiAHO
JI0 MICLIEBMX BHMOT.

Incrpykuii 3 npuroryBanns, s6epiranns ra yruaizauii Ouxkacnapy

[HCTPYKUIT 3 NOBODKEHHS 3 J1iKapChKHM 3aC0B0M

I; [lepconan mac npoiTH HaBYAHMHA WIOA0 METOMIB MOBOKEHHS 3 JIKapcbKuM 3acoboM Ta #Horo
NepeHeCceH s (CI1i/1 BUKAKOUMTH BariTHUX CiBpOSITHHLL BiA POGOTH 3 LiMM JIKapcbKHUM 3aco0oM).

2 Heobxinno BukopuctoByBaTn acenTHumii MeTo.

3, Calig 10TpUMyBaTHCh IPOLEAYP HANEKHOTO MOBOKEHHS 3 AHTHHEOILIACTHYHUMH 3aC00aMH.

4 [Tpu nosowkenHi 3 OHKACNAPOM PeKOMEHIYEThCH BHKOPHCTAHHS O/IHOPA30BUX PYKABHYOK I 3aXMCHOTO
oaary. TR

5: Bei enementu, neobxinni ans BBesenus a6o oqu HIS, “BONOUAIONH  PYKABHYKH, MalOTh OyTH
NOMILUCHI y MILUKH U1 YTHI3aLiT BIAXOAIB 3 BAC : )
CcrnajltoBaHH4. -
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BijnoBnenus

.
2.
3

4,

5,2 M1 BoM 719 in'ekwid BBOAATS Y hakoH 3a 10M0MOroI0 WNpHKLA i rosku Kazibpowm 21,

®aakow cnia obepexto obepraTti 10 posseseHHs MOPOLLIKY.

[licaa BiaHoBsenns, posunn mae GyTu MPO30pHM Ta 6e36apBHUM | HE MICTHTH BUAMMMX CTOPOHHIX
4acTok. He ciin BukopucToByBaTH BinHOBNCHMIT PO3YHH, AKWIO BiH MyTHHMI abo MicTuTh ocay. He
CTPYILYBATH.

Po3uun cnin BUKOPHCTOBYBATH MpoTarom 24 roAdH ricas BiIHOBIEHHS 3a YMOBH 30epiranns npu
Temreparypi Huxue 25°C.

Bseaenns aikapcbkoro 3aco0y

I

[lepen seenennsm NapeHTepabHi JiKapchbki 3aco6u HeobXiTHO NEPEBIPATH HA HASBHICTH MEXAHIYHMX
BKJIIOYCHb | BHKOPHCTOBYBATH TilbKH NpO30pui Oe30apBHHIl PO3UMH, 110 HE MICTUTH BHIMMHX
CTOPOHHIX HYacTOK.

2 Jlikapcbkuit 3aci6 npusHauenuii tuwe AN BHYTPILIHBOBEHHOIO YK BHYTDIlIHBOM'S30BOI0 BBE1CHHS.
Po3uun ci1in BBOAMTH NOBiABHO.
[lpu BHyTpimHBOM'330BOMY 3acTocyBaHHi 00'eM BBeleHHS He Mmae nepeBMILyBaTH 2 Ma1 y jiTedt Ta
MTKIB i 3 My Aopocmx.
J118 BHYTPillIHBOBEHHOIO BBEACHHS BIZIHOBJIECHWH Po3uuH cain possectd B 100 M1 po3umny Harpito
XJ0puay ans in'ekuiit 9 mr/ma (0,9 %) a6o 5 %-HOMY PO3UHHI FIOKO3M.
Po3senennii posunn Mosxkna o aMTH npotarom 1-2 roau pasom 3 indysiero PO34YHHY XJIOPHAY HATPIIO
9 mr/mi (0,9 %) a6o 5%-Horo PO34HHY IIIOKO3H, fKa Bxke BBOAMTHeA. [1in yac BeteHns Onkacnapy
HE C/iJ BBOAMTH iHuui /KAapChKi 3aCO0M 3a J0MOMOrol0 Tiei camoi BHYTPILIHBOBEHHOT iH(Yy3iliHoi
CHCTEMH.
[licns  possenenns nikapebkoro 3aco0y cain HeraiiHO BMKOpHMCTaTH po3uuH. Skuo Heraiine
BHKOPHCTaHHS HEMOMUIHBE, PO3BEACHHH PO3YNH MOXKHA 30epirati 10 48 roaun mpw TeMmeparypi
2°C-8°C.

Yrunizauis

Onkacniap npusnavuenuii auue A1 OHOPA30BOro 3acrocysaHHs. byab-skuii HEBHKOPHCTAHWHA JliKapChKMit
3aci6 a6o 3annuikn marepiany mawots OyTH yTUai30BaHi BiANOBIAHO 10 MiCLEBUX BUMOT.
Honatkosa neransha indopmanis 3Haxo1uTECS B Koporkiit xapakrepuctui aikapcskoro 3acoby (SmPC).
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